Subject: Cleveland Process Audit
Date: May 29, 2015

Completed By: Steve Busicnki

On May 29, 2015, work order CLV 56098 was ran on the CR2 for Unified. Tag 214500 was
verified prior to loading and use of the coil. When production began, one of the first sheets was
checked for length, width, square, and gauge. The sheets were visually checked for flatness,
wave, and bow. The next bundle started the 144" product and one of the first sheets of this
bundle was checked for length, width, and square and visually checked for flatness, wave, and
bow. Measurements were recorded on the Quality Checklist. Based on the gauge report, 99.7%
of the material was within specification with an average thickness of 0.0423. This average is
within the customers specification of 0.0406 -~ 0.0506.
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Quality Checklist

Date: & - AT — |

Customer: ¢ \.@4 A.h.u mv

Work Order# G- 078 Machine )
Master Tag # «VEW O Tag Weight: /O, &/ CC Type: D L~ 125 Ordered RB:  /7.ax
[
Gauge Tolerance : Width Tol: rm:mw Tok Square Tol: Flatness Tol:
. ; NI e - /P
hd&h, Lo * S0 {op— o — ) A= : \Mv\
/62 </

Skid Tag# Edge Crown Edge s_;mﬂm: / m‘_.m:mnﬂﬁf Square Flatness —Inspected By Date
Y90 | aysr | o3 cyg | ¥8 CC> hm,ﬁ /25 &3/ < {2z /J\V.r) I~ | 539
Last piece of 1st ) i o - s

bundle cy>| ez | OS> | HE OCH|T(0-125 ry a2 | K | S39
J

Skid Tag# Edge Crown Edge Width Length Square Flatness Inspected By Date
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Skid Tag# Edge Crown Edge Width Length Square Flatness _ Inspected By Date
J(493 | oz | 1vd Loy e o [ 03| cow | gae N~ we |oo36
Last piece of last ] ] . B a_ .
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AGT400 Coil Summary Report

Jemison Metals -- 75 Inch Red Bud CTL Line

Wark Order: 56098

Customer Name: UNIFTZED

Heat Number: M F0094 1

Coil Number: 214500
Vendor: METALONEAMERICA

Product: T1-25 Aluminized May-29-15 2:03 PM to 2:37 PM (clock 34.4 min/ run 10.9 min)  Shift: |
Average Thickness and Tolerance Data
Target Average* Averaye - Target
Standard Deviation*
Length 1441 ft Above High Limit
Wiclth 48.156 in In Tolerance
Weight 4999 lbs Below Low Limit 0.0406 in B it ( 0.3%)
Max Thickness 0.0428 in at 1124 ft Min Thickness 00,0401 in at 591 ft
Head Scrap 22 ft Tail Scrap 18 ft
Statistical Process Control Data
Upper Control Limit Upper Tolerance Limit
X Double Bar R Bar
Lower Control Limic 0.0412 in Lower Tolerance Limit 0.0406 in

CR 21.0%
cP 4.762
CPK 1.610

(Capabilily Ratio %,
(Process Capability,
(Capability vs Limits)

104/CP)
HiLim-LoLim/6*Sigma

Thickness Distribution Relative to the Target

)

TMW Ratio

0.960(Low Limit/Avg)

£ 0.3% -
[t} 3 6 9 iz 15 18 21 24 27 30 33 W
0.0% is within % 0.0010 in of the target 0.0+ is within * 0.0025 in of the target
99.7% is within £ 0.0050 in of the target 100.0% is wilbhin + 0.0100 in of Lhe Largel

Thichness ve Longth 1uall ko 214500
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Geige readings provided by Advanced Ganging Teclmologies, LL.C.
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